
Annual Report 
Massachusetts
Clean Water Trust

September 2023

Office of the State Treasurer
Massachusetts Department of Environmental Protection

Executive Office for Administration and Finance



2
2023 Annual Report

Table of Contents

Massachusetts Clean Water Trust
1 Center Plaza, Suite 430 | Boston, MA 02108
W: mass.gov/orgs/the-massachusetts-clean-water-trust

Susan Perez, Executive Director
P: (617) 367-9333 x 816 | E: sperez@tre.state.ma.us

Nate Keenan, Deputy Director
P: (617) 367-9333 x 508 | E: nkeenan@tre.state.ma.us

My Tran, Treasurer
P: (617) 367-9333 x 813 | E: mtran@tre.state.ma.us

Massachusetts Department of Environmental Protection, Division of Municipal Services
100 Cambridge Street, Suite 800 | Boston, MA 02114
[...]
health and causes safety concerns. The ingestion of elevated levels of manganese has been identified as a public health risk 
and MassDEP’s recent Office of Research & Standards guideline for manganese which closely follows the US EPA Health 
Advisory for manganese. Humans are exposed to PFAS by consuming contaminated drinking water and adverse health effects 
in humans exposed to high levels of PFAS may include hepatic, cardiovascular, endocrine, immune, reproductive, and 
developmental effects. Also, studies have found that exposure to sufficiently elevated levels of PFAS may cause developmental 
effects in fetuses during pregnancy and in breast-fed infants. 

Economic Impact
The Devens water treatment project is estimated to cost just over $27 million. Because this project was tackling PFAS 
mitigation it was eligible for two incentive programs offered by the Trust. First, all 2021 Drinking Water PFAS mitigations 
projects were awarded 20% loan forgiveness using American Rescue Plan Act funds. This will save MassDevelopment nearly 
$5.5 million in loan principal. Second, this project is eligible for the 0% PFAS Mitigation Loan program which will save the 
community approximately $6 million in loan interest over the twenty-year loan term, totaling $11.5 million in savings. Providing 
these incentives allows public water providers to address serious public health dangers while reducing the impact on local 
rate payers.

Above: Photographs from the Patton Road site.



13
2023 Annual Report

Loan Categories SRF Program Grant Percentage

PFAS Remediation Projects DWSRF 20%

Loans to Small Drinking Water Systems DWSRF 15%

All Other Drinking Water Projects DWSRF 10%

Combined Sewer Overflow (CSO) Projects CWSRF 15%

Nutrient Enrichment Reduction Projects CWSRF 15%

All other Wastewater Projects CWSRF 7.5%

Loan Forgiveness Percentage by Project Category

Disadvantaged Community Loan Forgiveness
Additional subsidy in the form of loan forgiveness is dedicated to communities that would not otherwise be able to afford 
projects, as required by the federal grants. Loan forgiveness reduces the total principal and interest costs paid over the life of 
a loan. The Trust chooses to apply all subsidy funds to communities that are deemed Disadvantaged Communities. The Trust 
uses the methodology detailed below to identify Disadvantaged Communities, as outlined by the Water Resources Reform and 
Development Act (WRRDA) of 2014 for the CWSRF, and the America's Water Infrastructure Act of 2018 (AWIA) for the DWSRF.

The Trust’s formula, which was approved by EPA Region 1, considers the per capita income, population trend from 2010-2020 
and the employment rate for each municipality to develop an adjusted per capita income (APCI). Each municipality is then 
ranked against the State’s APCI. Communities that fall below the State APCI are sorted into three tiers.

APCI = Per Capita Income * Employment Rate * Population Change

Per Capita Income: (PCI) (as listed on the most recent data tables of the Massachusetts Department of Revenue): PCI is a 
widely accepted metric of an ability to afford the cost of infrastructure projects.

Employment Rate: (as listed on the most recent calendar year data tables of the Massachusetts Department of Revenue): 
The percentage of the workforce employed.  Higher employment rates suggest that a community has more residents able to 
afford the cost of infrastructure than a community with lower employment rates.

Population Change: The percentage of gain or loss, according to the census data, in a municipal population between 2010 
and 2020.  An increase in population suggests that the community is experiencing growth, which provides a larger rate payer 
base to support infrastructure costs.  A loss of population suggests negative growth and leaves fewer taxpayers and rate 
payers to absorb the burden of the infrastructure cost.

Disadvantaged Community Tier Designation

Tier 1 APCI equal to or more than 80% of the State APCI, but less than 100% of the State APCI

Tier 2 APCI equal to or more than 60% of the State APCI, but less than 80% of the State APCI

Tier 3 APCI less than 60% of the State APCI



14
2023 Annual Report

Loan Forgiveness by Program and Affordability Tier

Tier CWSRF DWSRF

1 3.3% 6.6%

2 6.6% 13.2%

3 9.9% 19.8%

Number of Eligible Communities by Affordability Tier and SFY

Tier 2023 2022

1 61 64

2 92 93

3 87 83

Not Eligible 111 111

Total 351

Loan Forgiveness Committed and Disbursed
Using the two sources of funding and the methodology listed above, the Trust awarded additional subsidies totaling $117.4 
million to 45 projects with costs totaling $690.9. The distribution by program and amount disbursed are listed in the table 
below. The amount of loan forgiveness provided demonstrates that the Trust has met the federal requirements for loan 
forgiveness for the 2021 grant.

Finally, as stated previously, with passage of BIL, the Trust has been working to meet new additional subsidy requirements 
while also committing to a process that is transparent as possible. Due to project delays, and an increase in administrative 
requirements, the Trust has not voted on loan forgiveness in SFY 2023 for projects associated with the 2022 BIL and base 
grants. The Trust expects to meet the additional subsidy requirements for the first year of BIL grants and will report the 
results in the SFY 2024 Annual Report. 

Additional Subsidy Committed and Expended by Grant Year 
Dollar amounts in millions

CWSRF DWSRF

EPA Grant Year Awarded Expended % Expended Awarded Expended % Expended

2021 $77.3 $58.5 75.7% $40.1 $28.9 71.9%

2020 $14.3 $14.1 99.0% $12.0 $12.0 100%

2019 $8.1  $8.0 99.0% $12.8 $12.8  100%



15
2023 Annual Report

Project Highlight
Town of Spencer 
Wastewater Treatment Facility Upgrades Project
Series 25B Loan Amount $40,116,057 
($36,866,257 and $3,249,800)
Disadvantaged Community: Tier 3
UNSDG Alignment: 3, 6, 9, 10, 11, 12

Background
The Town of Spencer is a rural community located in central Massachusetts, 12 miles west of the City of Worcester and 57 
miles west of the City of Boston. The Town’s wastewater treatment facility (WWTF) services approximately 1,600 
residential and commercial connections with a maximum capacity of 1.08 million gallons per day (MGD). The WWTF was 
originally constructed in 1946 and has had major upgrades in the 1960s and 1980s with smaller modifications being made 
in the interim. It is a uniquely designed plant in that it incorporates constructed wetlands for tertiary treatment prior to 
discharging to the Cranberry River. Further, residents of the Town were concerned that these constructed wetlands and 
discharges impact the quality of water downstream, including recreational water bodies such as Lake Quacumquasit and 
Quaboag Pond.

The current WWTF, with many of its major components dating back to the 1980s, cannot meet the increased discharge 
requirements for the Spencer’s 2019 National Pollutant Discharge Elimination System (NPDES) discharge permit. The WWTF 
would be unable to comply with more stringent total phosphorus requirements. Additionally, the facility was unable to comply 
with copper discharge requirements which have led to the town being under a US Environmental Protection Agency (EPA) 
administrative order. Finally, while not currently limited under NPDES requirements the town and planners are anticipating 
future total nitrogen requirements that the WWTF would not be able to meet. The Town must meet these new NPDES 
requirements by December 2024. 

The Project
This project involves upgrading the WWTF to meet more stringent phosphorous and copper permit requirements, achieve 
nitrogen removal goals, improve safety for plant workers, and upgrade aging infrastructure. The main components of this 
project include the following activities. Abandoning the constructed wetlands discharge process for more modern and 
effective treatment processes. Upgraded influent screening and grit removal systems will be installed to increase solid 
materials removal such as paper and plastic while also increasing screening capacity during high flow events. 

Influent pumps will be replaced from the current four pump system that is at the end of its useful life to a more efficient and 
dynamic two pump system. With the abandonment of the constructed wetlands, a new tertiary treatment system is required 
to meet NPDES discharge permit requirements for phosphorous and copper removal. A new tertiary treatment building will 
be constructed to house rapid mix tanks for chemical addition, chemical storage facilities, disc filters, ultraviolet disinfection, 
and flow meters. The basement of the facility will house return activated sludge pumps, waste activated sludge pumps, and a 
new plant water pumping system.



16
2023 Annual Report

Finally, The WWTF accepts septage and brewery waste, which represents a significant amount of influent loading. This project 
will reuse existing infrastructure to provide flow measurement capabilities, add septage screening, separate storage tanks 
for septage and industrial/brewery waste, the ability to discharge septage to rotary drum thickeners or plant influent for load 
management, and adequate storage to handle multiple days of septage acceptance. Two abandoned primary clarifier tanks 
will be repurposed to handle septage storage and fitted with removable covers for odor control purposes.

Environmental Impact and Public Health Impact
Elevated levels of phosphorous are known to negatively impact aquatic life by accelerating algal growth, which impacts water 
quality, aquatic food resources and habitats, and decreases the oxygen available to fish and other aquatic life. Some algal 
blooms produce elevated toxins and bacteria growth that can make humans and animals sick. In addition, high concentrations 
of copper produced by the plant can also be toxic to aquatic life. 

Reducing nitrogen, phosphorous and copper will ensure that the local water bodies, wetlands, and several endangered 
species are not harmed by the WWTF discharges. Improvements at the WWTF will improve water quality by limiting nutrient 
discharges and bypass events. Additionally, occasional secondary treatment bypass events result in flows being diverted 
directly to the constructed wetlands where untreated wastewater is lost to groundwater. There are residents in the area on 
private wells and residents downstream that live on Quaboag Pond and Quacumquasit Pond and there is fishing activity along 
the Cranberry River and downstream waterbodies. The public health risk to drinking water and recreational activities due to 
discharges will be greatly diminished with the completion of this project. 

Economic Impact
The total projected cost of the WWTF upgrade is approximately $47 million and the Town will save approximately $23.6 million 
in total debt service by utilizing the Trust’s financing. Through the CWSRF program, the Town can take advantage of two 
programs for savings on the loan. First, Spencer is a tier 3 Disadvantages Community and is eligible for loan forgiveness of 
9.9% or $3.8 million. This project was eligible for an additional 7.5% or $2.8 million in loan forgiveness from American Rescue 
Plan Act (ARPA) funds. In total, Spencer received approximately $6.6 million in loan forgiveness. Second, this project was 
eligible for the 0% Interest Rate Nutrient Enrichment Reduction loan program. In interest savings alone, Spencer will save 
nearly $17 million in interest costs over the thirty-year loan term.

Above: Photograph of the Spencer Aeration Tank.



17
2023 Annual Report

Grant and Incentive Programs
ASSET MANAGEMENT PLANNING (AMP) GRANT PROGRAM
Asset management for water, wastewater, and stormwater utilities is a systematic approach to physical infrastructure 
cataloging, process management and criticality tracking that allows the utility to make informed financial decisions that are 
most likely to achieve long-term sustainability and deliver consistent cost-efficient service.

The Trust launched its AMP grant program in 2019, providing $1.9 million in grant funding, each subsequent year produced 
expanded interest in the program, and the Trusts Board authorized increased funding to meet the demand The purpose of this 
grant program is to assist eligible applicants with completing, updating, or implementing an asset management program for 
wastewater, drinking water, stormwater utilities or any combination of the three. Finally, the program is aimed at assisting 
applicants with meeting federally required Fiscal Sustainability Planning. 

The Trust provides a maximum grant award of $150,000 or 60% of the total project cost, whichever is less. The applicant 
provides the remaining amount with a cash contribution, or a cash contribution along with an in-kind services (IKS) 
contribution as a local match. The IKS contribution is limited to 50% of the total local match. Small systems may use an IKS 
contribution of up to 70% of the local match. Projects may use CWSRF or DWSRF loans with a maximum term of five years to 
finance the entire local contributions.

In SFY 2022, the Trust and MassDEP updated the program eligibility to include cybersecurity assessments. This allows 
communities to have a professional review of their infrastructure’s network security and make recommendations and 
policy changes. Additionally, the Trust updated the AMP grant’s list of prequalified engineers to include new recipients and 
has changed the policy to allow firms to apply on a rolling basis. This will better serve the program by allowing the list of 
prequalified engineers to expand as needed.

AMP grants applications are requested through the annual SRF project solicitation. In SFY 2023, the Trust executed 35 
agreements totaling approximately $3.7 million in grants which helped to fund nearly $6.4 million in AMP activities. See 
Appendix D for SFY 2023 AMP projects.

LEAD SERVICE LINE (LSL) PLANNING PROGRAM
Two newly developed programs provide grant funds or direct technical assistance to communities to create LSL inventories 
and LSL replacement programs. This program provides grants to communities for LSL identification and removal planning 
projects to assist public water suppliers (PWSs) to comply with Lead and Copper Rule Revisions (LCRRs). LCRRs require all 
PWSs to complete a full inventory of service lines connected to its distribution system, regardless of if they are owned or 
controlled by the water system by October 16, 2024. Additionally, the results of the LSL inventory must be accessible to the 
public. Further, PWSs must also submit a plan to MassDEP by the 2024 deadline detailing how the PWS will prioritize, fund, 
and fully remove LSLs connected to its distribution system.

To help our communities meet this deadline, the Trust is utilizing DWSRF LSL grant funds to provide grants to communities 
designated as Disadvantaged Communities, and the Trust will use remaining Water Infrastructure Funding Transfer Act 
(WIFTA) to provide grants to non-disadvantaged communities. In SFY 2023, the Trust committed to 64 projects providing 
nearly $15 million in grants. 48 of these projects, accounting for nearly $11.2 million or 80% of grant funds, went to 
Disadvantaged Communities.  See Appendix B for SFY 2023 projects, those designated as “LSP”.

LSL Grants were coupled with direct technical assistance from MassDEP’s Drinking Water Program (DWP) which helped with 
these same activities. Additional information on these projects can be found in the DWSRF Set-Aside reporting in the sections 
below. 

THE SCHOOL WATER IMPROVEMENT GRANT (SWIG) PROGRAM
On January 8, 2020, the Trust’s Board of Trustees approved the pilot round of the SWIG program. The goal of the SWIG 
program is to reduce lead in school drinking water to the lowest levels possible by incentivizing public and private schools, 
early education facilities and non-residential daycares to test their drinking water fixtures then remediate any lead 
[...]
   21.4% and 31.9%, respectively, meaning the average amount of funding for each project is similar but still larger than projects in other 
   categories. 

•  CSO Correction projects account for 28.6% of CWSRF Series 24 funding and only 12.5% of the number of projects. These projects tend 
   to be in early industrialized communities, where the cost of repair is disruptive and expensive. Based on the forementioned statistics, the 
   projects in this category tend to receive substantial amounts of financing to help these communities reduce the amount of untreated 
   water released into the environment.

•  Collector and Interceptor Sewer projects account for 7.6% of CWSRF project funding and 11.1% of the total number of CWSRF projects.

•  NPS Sanitary Landfill was the least represented category of projects in CWSRF Series 24, with only one project accounting for 0.4% of 
   funding. 

•  NPS Decentralized Wastewater Treatment Systems has the third largest portfolio of projects, but only accounts for 1.3% of CWSRF 
   funding. 

•  Planning projects, unlike the other categories, are less costly per project as they do not require the procurement of physical infrastructure. 
   While Planning projects account for approximately 10% of the total number of projects, they only occupy 2.5% of total CWSRF funding.

Series 24 CWSRF Funding Distribution by Project Category

Percent Distribution of DWSRF in each Project Category 
by Disadvantaged Community Tier

Percent Distribution of All Series 24 DWSRF 
by Disadvantaged Community Tier



13

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

•  Drinking Water Treatment projects account for approximately one-third of the Series 24 DWSRF projects but represent nearly 60% of 
   project funding. 

•  Drinking Water Transmission and Distribution accounts for most remaining funds. These 15 projects account for more than 35% of total 
   project funding. 

•  Drinking Water Planning and Design projects account for 0.5% of total project funding. Like their CWSRF counterparts, Drinking Water 
   Planning and Design is limited to non-construction activities. Though it should be noted that many projects will build this design work into 
   their DWSRF projects.

•  Drinking Water Source and Storage’s single project accounts for the last 0.2% of project funding. These projects focus on improving the 
   infrastructure that maintains and stores treated water prior to its distribution back into the community, as well as rehabilitating surface 
   water in reservoirs and wells.

Series 24 DWSRF Funding Distribution by Project Category



14

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

WASTEWATER TREATMENT PROJECTS
Wastewater treatment projects are eligible for SRF assistance under the Clean Water Act for facilities that provide, or 
are being upgraded to provide, secondary or advanced wastewater treatment. Water treatment facility upgrades or 
improvements can vary widely depending on the age of the infrastructure in question. These facilities are governed under 
the National Pollutant Discharge Elimination System (NPDES), which determines the level of water treatment required to 
discharge wastewater. Many of the upgrades help facilities meet environmental and public health requirements. Upgrades 
include replacing inefficient mechanical equipment, upgrading pollutant removal systems, or updating water storage facilities 
to reduce odor.

Section II • Series 24 Clean Water State 
Revolving Fund Projects

Wastewater Treatment Projects

Total Amount 
in Dollars ($)

Total Number 
of Projects

Total Series 24 
Amount in Dollars ($)

Total Number of 
Series 24 Projects

$2,834,524,994 341 $87,278,017 10

SERIES 24 WASTEWATER TREATMENT IMPACT
•  Bourne, Brockton, Pittsfield, and Taunton are undergoing wastewater treatment upgrades to comply with National 
   Pollutant Discharge Elimination System (NPDES) permit requirements. Upgrades reduce contaminants such as nitrogen 
   from being discharged from wastewater treatment systems.

•  Billerica, Kingston, Leominster, Lowell, Pittsfield, Taunton, and Wareham projects are upgrading wastewater 
   infrastructure that will increase the plant and process efficiency that will reduce energy consumption and reduce costs. 

•  Bourne is constructing new wastewater treatment plants with advanced filtration technology to reduce capacity at a 
   neighboring town's plant and reduce the amount of treated effluent discharging into the Agawam River.

Borrower Project Description Amount

Billerica

Wastewater Treatment Facility (WWTF) and Pump Station (PS) Upgrades 
This project includes the modifications and additions to the existing WWTF aimed at improving functionality, safety, and 
treatment. Aging chemical tanks are being replaced to maintain a safe environment at the WWTF. An industrial vacuum truck 
unloading station is being installed to alleviate the currently labor-intensive set up. A new plant-wide emergency generator is 
being installed, and the existing generator is being removed. Sludge conveyors were installed to improve the ease of hauling 
sludge. Several buildings were renovated to increase lab space, machine shops and vehicle storage. The Salem Road PS is also 
being upgraded to replace aging equipment.

$10,985,731

Bourne

Buzzards Bay Wastewater Treatment Facility (WWTF) 
The project involves the construction of a new 100,000 gallon per day (gpd) package WWTF with subsurface discharge on 
town-owned land. The plant was designed using Membrane Bioreactor (MBR) technology. A groundwater discharge permit 
has been approved for the WWTF. Based on detailed site testing and groundwater modeling, treated effluent will move 
towards the Cape Cod Canal. Added capacity is needed to handle flows above the 200,000 gpd capacity designated for 
Bourne in the Wareham WWTF. Existing sewer flows from a portion of Bourne's sewered area will be intercepted and 
re-directed to the new treatment plant, redirecting treated effluent away from the Agawam River.

$3,341,513

Brockton

Wastewater Treatment Facility (WWTF) Upgrade 
This Biological Nutrient Removal project is necessary to enable the Brockton Advanced Water Reclamation Facility (AWRF) 
to comply with its National Pollutant Discharge Elimination System permit requirement to achieve effluent Total Nitrogen of 
450lbs/day seasonally, equivalent to 3 mg/L on an 18 million gpd average flow basis. The improvements anticipated are based 
on the demonstrated results and findings of a full-scale pilot process train that has been operational for almost two full 
nitrogen-removal seasons. This project will involve upgrading the AWRF’s other six aeration basins to the Bardenpho
 configuration (a biological process which provides special conditions for both nitrogen and phosphorous removal) and 
making other AWRF improvements as necessary to support the process upgrade. 

$939,000



15

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

Borrower Project Description Amount

Billerica

Wastewater Treatment Facility (WWTF) and Pump Station (PS) Upgrades 
This project includes the modifications and additions to the existing WWTF aimed at improving functionality, safety, and 
treatment. Aging chemical tanks are being replaced to maintain a safe environment at the WWTF. An industrial vacuum truck 
unloading station is being installed to alleviate the currently labor-intensive set up. A new plant-wide emergency generator is 
being installed, and the existing generator is being removed. Sludge conveyors were installed to improve the ease of hauling 
sludge. Several buildings were renovated to increase lab space, machine shops and vehicle storage. The Salem Road PS is also 
being upgraded to replace aging equipment.

$10,985,731

Bourne

Buzzards Bay Wastewater Treatment Facility (WWTF) 
The project involves the construction of a new 100,000 gallon per day (gpd) package WWTF with subsurface discharge on 
town-owned land. The plant was designed using Membrane Bioreactor (MBR) technology. A groundwater discharge permit 
has been approved for the WWTF. Based on detailed site testing and groundwater modeling, treated effluent will move 
towards the Cape Cod Canal. Added capacity is needed to handle flows above the 200,000 gpd capacity designated for 
Bourne in the Wareham WWTF. Existing sewer flows from a portion of Bourne's sewered area will be intercepted and re-
directed to the new treatment plant, redirecting treated effluent away from the Agawam River.

$3,341,513

Brockton

Wastewater Treatment Facility (WWTF) Upgrade 
This Biological Nutrient Removal project is necessary to enable the Brockton Advanced Water Reclamation Facility (AWRF) 
to comply with its National Pollutant Discharge Elimination System permit requirement to achieve effluent Total Nitrogen of 
450lbs/day seasonally, equivalent to 3 mg/L on an 18-million gpd average flow basis. The improvements anticipated are based 
on the demonstrated results and findings of a full-scale pilot process train that has been operational for almost two full 
nitrogen-removal seasons. This project will involve upgrading the AWRF’s other six aeration basins to the Bardenpho 
configuration (a biological process which provides special conditions for both nitrogen and phosphorous removal) and 
making other AWRF improvements as necessary to support the process upgrade. 

$939,000

Kingston

Kingston Wastewater Treatment Plant (WWTP) Expansion 
This project involves expanding the Kingston WWTP to create capacity for flows from multiple proposed private housing 
and economic development projects. Though there were a number of these project within the Town which were limited by 
the capacity of the plant, the largest of these was the redevelopment of the Kingston Collection Mall to support a mixed-use 
development to include hotel, residential, and commercial space. The project will also provide a private, 55+ residential 
community with the opportunity to connect to municipal sewer as their private WWTP is near the end of its useful life. 

$15,955,530

Leominster

Aeration Basin and Secondary Clarifier Upgrade 
This is a nutrient removal project that consists of an evaluation of Leominster’s water pollution control facility’s aeration and 
secondary clarifier systems. All systems will be upgraded with new premium motors equipped with variable frequency drives 
for optimum efficiency. A new dissolved oxygen (DO) control system and supervisory control and data acquisition upgrades 
will be installed to maintain proper DO levels in the aeration basin to facilitate aeration zones and increase nutrient removal.

$11,649,712

Lowell

Capital Improvement Program (CIP) Phase – Wastewater Treatment Facility (WWTF) and Infrastructure Upgrades 
This project implements improvements to the WWTF as part of an ongoing phased CIP. The focus of the work includes 
equipment in the WWTF and six wastewater pump stations, which had outlived their expected service life and are no longer 
reliable. These improvements address equipment life cycle and maintenance requirements and improve overall reliability for 
treatment of sewage and wet weather flow.

$4,121,168

Orleans

Downtown Area Collection System and Wastewater Treatment Facility (WWTF) 
The construction project includes a new collection system, Pump Station (PS), WWTF, and effluent disposal for the downtown 
area consisting of about 1,087 users to address water quality in various estuaries. In general, the project includes multiple 
factors, including WWTF influent screening and flow measurement, flow equalization, biological process sequencing batch 
reactors, effluent filters, post equalization, effluent pumps, UV disinfection, odor control, septage receiving and processing, 
solids storage and thickening, and effluent disposal. The project also includes the construction of about 30,800 linear feet (lf) 
of 8" to 12" gravity sewers and appurtenances, about 2,000 lf of 1-1/2" to 2-1/2" low pressure sewers and appurtenances, about 
9,200 lf of 8" effluent force main, 3 PS, and about 9,200 lf of 6" and 8" force mains and appurtenances for the estimated flow 
of 250,000 gallons per day. 

$14,852,300



16

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

Borrower Project Description Amount

Pittsfield

Wastewater Treatment Plant (WWTP) Nutrient Removal 
This project upgrades the WWTP to achieve compliance with National Pollutant Discharge Elimination System permit limits 
and an administrative order issued by the EPA. The project optimizes the nitrogen removal process and results in reductions 
of phosphorus and aluminum discharges to the Upper Housatonic River area of critical environmental concern and remediate 
documented nutrient enrichment in the downstream Wood’s Pond impoundment. Four major component projects are 
necessary to achieve compliance: tertiary treatment upgrade, sludge dewatering upgrade, nitrogen removal upgrade (Phase 
I), and secondary clarifiers upgrade. The project components are consistent with the plant needs and energy efficiency 
improvements identified in the recently updated WWTP facilities plan. 

$5,300,640

Taunton

Wastewater Treatment Facility (WWTF) Upgrade - Phase 1 
This project was part of a complete upgrade to the Taunton WWTF that are necessary to meet the requirements of the new 
National Pollutant Discharge Elimination System permit. The facility will expand hydraulically to reduce combined sewer 
overflows. This project encompasses solids handling improvements.

$12,023,423

Wareham

Process Upgrades at the Wareham Pollution Control Facility (WPCF) 
This project will construct denitrifying filters, a lined equalization lagoon and lined and a covered raw wastewater lagoon. The 
lagoons will provide equalization during wet weather events. The new filters will provide redundancy and the covered lagoon 
will reduce odors at the WPCF. 

$8,109,000



17

2023 Annual Green Bonds and Sustainability Bonds Report • Massachusetts Clean Water Trust

PROJECT OVERVIEW
According to the United States Environmental Protection Agency (EPA), a combined sewer overflow (CSO) is when a 
combined sewer system collects rainwater runoff, domestic sewage, and industrial wastewater in one pipe. If the amount of 
stormwater and wastewater that is collected is too much for a wastewater treatment facility (WWTF) to handle, then there 
will be overflow into nearby waterbodies. When CSOs happen, communities become subject to National Pollution Discharge 
Elimination System (NPDES) permits. 

In 2015, the EPA and MassDEP issued a NPDES permit to the City of Taunton which has led to new requirements that need to 
be met. The NPDES permit limits the amount of nitrogen that is to be discharged into the Taunton River. To meet this 
nitrogen level limit, Taunton needs to remediate CSOs, expand the capacity and treatment level of its WWTF. These upgrades 
will improve water quality in the Taunton River, and subsequently in Mt. Hope Bay and Narragansett Bay, all waterbodies that 
have been severely impacted by untreated sewer discharges.

Taunton’s WWTF was upgraded to handle a higher peak hydraulic capacity of 25 MGD of wastewater. The first phase of this 
comprehensive upgrade project focuses on solids handling. Two new centrifuges and gravity thickeners are being installed. 
Centrifugal thickening technology for wastewater treatment has been used since the 1930s to separate wastewater solids 
from liquid to produce solid “cake.” This technology, which allows for rapid processing, leads to improved wastewater 
treatment with very little residuals left behind.  

Because this wastewater treatment facility upgrade project has the primary focus of nutrient enrichment reduction, this loan 
was issued with 0% interest and received nearly $3 million in loan forgiveness. With loan forgiveness and no interest, Taunton 